



aitex[®]
research & innovation center

BURNING BEHAVIOUR

Applicant:

SAULEDA,S.A

Josep Sauleda Roca, 22
ES-08273 SANTA MARIA D'OLÓ
Barcelona

Is authorized to place the label "Classification of fire behavior of marquees, large tends" according to the report 2023AU0741.

CLASSIFICATION OF FIRE BEHAVIOUR OF MARQUEES, LARGE TENDS

Nº: 23AU0741



The sample referenced as:

"SAULEDA SUPERTRANS-FR"

MATERIAL:

Fabric with white coating on both sides. Composition: 26% pes - 74% PVC, with a weight of 670 g/m².

has been tested according to the standards EN 14115:2001. The classification according to standard EN 15619:2014 is:



"T2"

Date of Issue

16st of November 2023



Date: 16/11/2023 18:10:48

Digitally Signed by:DAVID MARSET GIMENO -

NIF:21697288P

Celia Dolça
Head of Fire Behaviour lab.